

QC - Concrete Cube Testing Report.																
Company:		Crescentia Labs Pvt Ltd														
Project:		GV-1														
Report for Month:		(Mar - Apr) = 2024.														
Prepared By:		QC Team														
Date:		01-05-2024														
S. No.	Date of casting	Site Mix or RMC	Specified Grade of Concrete	Supplier / Contractor	D. C. No	Block No. / Bungalow No.	Used for Slab / Columns	Slab No. or Column No.	Date of Testing	No. of days	Specified Strength	Tested Strength Kilo-newtons	Tested Strength in N per sq. mm	Avg. of three tests	Remarks	
24138	28-02-2024	RMC	M30	SL Plant	Chemical blo		Col	2	7-3-24	8	21.5	501.0	22.3	22.4		
											21.5	511.0	22.7			
											21.5	498.0	22.1			
24138	28-02-2024	RMC	M30	SL Plant	Chemical blo		Col	2	29-3-24	30	30.0	710.0	31.6	31.3		
											30.0	705.0	31.3			
											30.0	695.0	30.9			
24139	29-02-2024	RMC	M30	SL Plant	Southern blo		Col	6	7-3-24	7	21.5	505.0	22.4	21.9		
											21.5	495.0	22.0			
											21.5	480.0	21.3			
24139	29-02-2024	RMC	M30	SL Plant	Southern blo		Col	6	29-3-24	29	30.0	713.0	31.7	31.2		
											30.0	698.0	31.0			
											30.0	694.0	30.8			
24140	05-03-2024	RMC	M25	SL Plant	Northern blo		slab	5	14-3-24	9	17.5	410.0	18.2	18.1		
											17.5	405.0	18.0			
											17.5	405.0	18.0			
24140	05-03-2024	RMC	M25	SL Plant	Northern blo		slab	5	4-4-24	30	25.0	595.0	26.4	26.2		
											25.0	590.0	26.2			
											25.0	585.0	26.0			
24141	07-03-2024	RMC	M25	SL Plant	Chemical blo		slab	2	14-3-24	7	17.5	412.0	18.3	17.7		
											17.5	395.0	17.6			
											17.5	390.0	17.3			

[illegible]